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Applicant Information (£ {2 8.)

Applicant Name(ZFt #.47) . Kunshan Yuheng Textile Co.,LTD.(E L FN1EZ 2R A FR A 7))
Contact person(EEAN) . Lu Hui(FG %)

Sample Information (F£ 55 8)

Sample Description(f &) : One piece of light grey composite fabric(— %K .5 -5 R
Style Name(f#4) . 320D polyester taslon (320D #4015 22 %)
Sample Quantity (£ 3 &) : 30cm* Full width(30cm*E& [ ]1E)

- Sample receiving/Test started date (1= &2 /a5 H AH) : 2023-02-27
- Report date (#ix%& H #H) : 2023-02-28
- The original sample is sticked on the last paper. (E&## &R FEFEIEE AR S HI K )

Test Performed (#rZ845#)

Judgement according to(GFE K HE):N/A
- Selected test(s) as requested by applicants. (Z=5256 = R #8572 P E R 52 L B il A )

Pronounce (= {)

The test report cannot be reproduced, except in full. The reproduced report is invalid if the original stamp of testing
and inspection is omitted. The following test(s) were completed according to the applicant’'s requirements and the

results shown in this report refer only to sample(s) tested . ( MR E NIFEHE M|, =3 ERIEE, BifliRE 00
s AL e leta il F HE" 0. ARRERB/ESERTSHU ERAAZET, LSRR RENT. )
The test results and the conformity judgement of this report do not take the uncertainty of the test results into

account.(& kR Efeillg R AT HAEAZRENEE R AHER. )

Signed for and on behalf of
United Testing Services {(Jiangsu) Co., Ltd.

Approved by Main testing by Prepare by
CRES (F1x) GRSy

it | FAs HEZ
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-— Test Result (IS HR) -—-

1. Abrasion Resistance(iif B:#l3) [SO 12947-2:2016 Martindale method(Z 7 1{/52)
Pressure:9kPa, Abrasive: wool fabric(fi7i7:9kPa, E¥l. EEHMERD
Unit(#247): <Rubs(#%)>

Specimen 1#(E 5 1#) 18000
Specimen 2#(= & 2#) 18000
Specimen 3#(F= & 3#) 18000

M€ /Post code:215228 HETE/Tel:{86 512)63081315/63081937 {£E /Fax:{86512)6351

FARNREERN, NTHRERSCHE 15 HRAEMNEARN, @A T2



MA aaémcmsw;.;*i O[S | IS BRREAREFTRLD

”'::'“ TESTING A e Ay
"'h.

2310113408686 ;"I_ \ CNAS L3457 ﬂ"'*;,::r:;;q*‘% Unit&d TESﬁng SerViCES (JiangSU) CO., Ltd

: e B A &R AL www fel-sz.org.cn
oAU i thES: 6612224751

HBEgS: ZFLJO707412 =3, H3W

Original (3ERAE & B )

======= End of Repﬂr[ (*ﬁyﬂ“fﬁ%%;i) — = =

M€ /Post code:215228 HETE/Tel:{86 512)63081315/63081937 {£E /Fax:{86512)6351

FARNREERN, NTHRERSCHE 15 HRAEMNEARN, @A T2



	944dbf3ef9344feddca4fadd2369157elTbvz3sHI6XLUCIc-0
	944dbf3ef9344feddca4fadd2369157elTbvz3sHI6XLUCIc-1
	944dbf3ef9344feddca4fadd2369157elTbvz3sHI6XLUCIc-2

